


2



3



4



5



6



7



8



9



10



11



12



13















14



15



16



17



18



19



20



21



22



23



24



25



26



27



28



29



30



31



32



33



34



35



36



37



38



39



40



41



42



43



44



45



46



47



48



49



50



51



52



53



54



55



56



57



58



59



60



61



62



63



64



65



66



67



68



69



70



71



72



73



74



75


















76



77



78



79



80



1
2
3
4

-

NU
-

1

2

-

-

•
-

•

• -

•

1 m 1 m

PERICOL

AVERTIZARE

AVERTIZARE

81



-

-

82



1 O
2

83



1

2

A.

C.

7

8

11
12

Scoateți electrodul folosind
o șurubelniță plată

ElectrodConductă
Focar

Suport arzător în focar

84



85

1

2



86



FIGYELMEZTETÉS

FIGYELEM

87



88



Αποσπάστε το ηλεκτρόδιο με ένα
κατσαβίδι με πλατιά μύτη.

ΗλεκτρόδιοΣωλήνας μεταφοράς
Εστία

Στήριγμα καυστήρα εστίας

89



90



olvassa el és tartsa be az összes biztonsági szabályt,
-

Zsiradéktüzek
•

•

•

•

VESZÉLY

FIGYELMEZTETÉS

FIGYELMEZTETÉS

FIGYELEM

91



FIGYELMEZTETÉS

FIGYELEM

92



PÓK FIGYELMEZTETÉS!

FIGYELEM

93



Összekötő csőTűztér

Tűztér égőfej tartó

94



95



96



97



98



Носеща тръбаОгнище

Опора на горелката Измъкнете електрода
с плоска отвертка

99



100



101



102



103



104



105



HARDWARE LIST

Key Description Picture Qty

A 1/4"-20UNC x 10 Screw 28

B NO.8-32UNC×10 Screw 4

C 1/4" Shoulder Screw-B 2

D NO.10-24UNC x 10 Screw 14

E 1/4"-20UNC x 38 Screw 4

F NO.10-24UNC x20 Screw 1

G 1/4"-20UNC x 60 Screw 4

H 1/4" Nut 1

J 1/4" Nut 4

L Cleaning Tool 1



HARDWARE LIST

C H A R B R O I L . C O M

Key Description Picture Qty

M Tool Holder 2

N NO.5-40 X 10 Screw 2

P REGULATOR Pin 1

R NO.10-24UNC Nut 2

S NO.10-24UNC x10 Screw_Flat Head 2

T Bezel_Handle 2

U 1/4" Shoulder Screw-A 2



REPLACEMENT PARTS LIST FOR 468793021

C H A R B R O I L . C O M

Key Qty Description
1 1 BOTTOM SHELF

2 2 TANK SUPPORT

3 2 CASTER, LOCKING

4 2 CASTER, FIXED

5 1 LEFT CART PANEL

6 1 GROMMET

7 1 RIGHT CART PANEL

8 1 MATCH HOLDER

9 2 REAR PANEL, F/ CART

10 1 UPPER DOOR BRACE

11 1 BATTERY BOX

12 1 LEFT SIDE PANEL, F/ FIREBOX

13 1 RIGHT SIDE PANEL, F/ FIREBOX

14 1 REAR PANEL, F/ FIREBOX

15 1 HEAT SHIELD, FIREBOX

16 2 RAIL, F/ GREASE TRAY

17 1 HEAT SHIELD, F/ CONTROL PANEL

18 1 CONTROL PANEL

19 1 VALVE ASSEMBLY

20 1 HOT PLATE VALVE BRACKET

21 4 BEZEL F/ CONTROL KNOB

22 4 CONTROL KNOB

23 1 IGNITER SWITCH MODULE

24 1 LED WIRE ASSY

25 2 SPRING PIN, F/ DOOR

26 1 BOTTLE OPENER

27 1 FIREBOX

28 2 LID STOP

29 3 BURNER BRACE

30 3 MAIN BURNER

31 3 ELECTRODE SET, F/ MAIN BURNER

32 2 CARRY OVER TUBE

33 2 CAP, F/ CARRYOVER PORT

34 1 LEFT SIDE SHELF

35 1 SEAR HOT PLATE SHELF

Key Qty Description
36 1 FASCIA, F/ HOT PLATE SHELF

37 1 LID, F/ SEAR HOT PLATE

38 1 FIREBOX, F/ SEAR HOT PLATE

39 1 SEAR HOT PLATE

40 1 ELECTRODE, F/ SEAR HOT PLATE

41 1 GREASE TRAY, F/ SEAR HOT PLATE

42 1 COOKING GRATE, SEAR HOT PLATE

43 1 TOP LID

44 1 BEZEL, F/ TEMPERATURE GAUGE

45 1 TEMPERATURE GAUGE

46 1 LOGO PLATE

47 2 BEZEL, F/ HANDLE

48 1 HANDLE F/ LID

49 2 RUBBER BUMPER, F/ TOP LID

50 1 TOP LID HARDWARE

51 1 LEFT DOOR, NO HANDLE

52 2 FIXED PIN, F/ DOOR

53 2 HANDLE, F/ DOOR

54 1 RIGHT DOOR, NO HANDLE

55 3 COOKING GRATE, INFRARED EMITTER

56 3 COOKING GRATE

57 1 WARMING RACK

58 1 ELECTRONIC IGNITION MODULE

59 1 CAP, F/ EI MODULE

60 1 HEAT SHIELD, F/ IGNITION MODULE

61 1 GREASE TRAY

62 2 TOOL HOLDER

63 1 REGULATOR HOSE CLIP

64 1 TANK HOLD STRAP

NOT 
Pictured

… 1 PRODUCT GUIDE, EUROPE

… 1 HARDWARE PACK

… 2 DOOR MAGNET

… 1 IR CLEANING TOOL



REPLACEMENT PARTS DIAGRAM FOR 468793021

C H A R B R O I L .

#43

#47

#48

#32

#33

#28

#29

#31

#30

#56

#44 #45#46
#49

#57

#55

#62

#34 #12
#27

#13

#36

#38

#37

#35

#42

#39#40

#21 #22

#41

#24

#19 #20

#22

#21

#23#25

#10

#18
#26#14

#17

#15

#63

#11

#5

#1

#7

#2
#52

#51

#53

#54

#4

#3#64

#61
#60 #58 #59

#9

#16

#8
#6

#50



REPLACEMENT PARTS LIST FOR 

C H A R B R O I L .

Key Qty Description
1 1 BOTTOM SHELF

2 2 TANK SUPPORT

3 2 CASTER, LOCKING

4 2 CASTER, FIXED

5 1 LEFT CART PANEL

6 1 GROMMET

7 1 RIGHT CART PANEL

8 1 MATCH HOLDER

9 2 REAR PANEL, F/ CART

10 1 UPPER DOOR BRACE

11 1 BATTERY BOX

12 1 LEFT SIDE PANEL, F/ FIREBOX

13 1 RIGHT SIDE PANEL, F/ FIREBOX

14 1 REAR PANEL, F/ FIREBOX

15 1 HEAT SHIELD, FIREBOX

16 2 RAIL, F/ GREASE TRAY

17 1 HEAT SHIELD, F/ CONTROL PANEL

18 1 CONTROL PANEL

19 1 VALVE ASSEMBLY

20 1 HOT PLATE VALVE BRACKET

21 4 BEZEL F/ CONTROL KNOB

22 4 CONTROL KNOB

23 1 IGNITER SWITCH MODULE

24 1 LED WIRE ASSY

25 2 SPRING PIN, F/ DOOR

26 1 BOTTLE OPENER

27 1 FIREBOX

28 2 LID STOP

29 3 BURNER BRACE

30 3 MAIN BURNER

31 3 ELECTRODE SET, F/ MAIN BURNER

32 2 CARRY OVER TUBE

33 2 CAP, F/ CARRYOVER PORT

34 1 LEFT SIDE SHELF

35 1 SEAR HOT PLATE SHELF

Key Qty Description
36 1 FASCIA, F/ HOT PLATE SHELF

37 1 LID, F/ SEAR HOT PLATE

38 1 FIREBOX, F/ SEAR HOT PLATE

39 1 SEAR HOT PLATE

40 1 ELECTRODE, F/ SEAR HOT PLATE

41 1 GREASE TRAY, F/ SEAR HOT PLATE

42 1 COOKING GRATE, SEAR HOT PLATE

43 1 TOP LID

44 1 BEZEL, F/ TEMPERATURE GAUGE

45 1 TEMPERATURE GAUGE

46 1 LOGO PLATE

47 2 BEZEL, F/ HANDLE

48 1 HANDLE F/ LID

49 2 RUBBER BUMPER, F/ TOP LID

50 1 TOP LID HARDWARE

51 1 LEFT DOOR, NO HANDLE

52 2 FIXED PIN, F/ DOOR

53 2 HANDLE, F/ DOOR

54 1 RIGHT DOOR, NO HANDLE

55 3 COOKING GRATE, INFRARED EMITTER

56 3 COOKING GRATE

57 1 WARMING RACK

58 1 ELECTRONIC IGNITION MODULE

59 1 CAP, F/ EI MODULE

60 1 HEAT SHIELD, F/ IGNITION MODULE

61 1 GREASE TRAY

62 2 TOOL HOLDER

63 1 REGULATOR HOSE CLIP

64 1 TANK HOLD STRAP

NOT 
Pictured

… 1 PRODUCT GUIDE, EUROPE

… 1 HARDWARE PACK

… 2 DOOR MAGNET

… 1 IR CLEANING TOOL



REPLACEMENT PARTS DIAGRAM FOR 

#43

#47

#48

#32

#33

#28

#29

#31

#30

#56

#44 #45#46
#49

#57

#55

#62

#34 #12
#27

#13

#36

#38

#37

#35

#42

#39#40

#21 #22

#41

#24

#19 #20

#22

#21

#23#25

#10

#18
#26#14

#17

#15

#63

#11

#5

#1

#7

#2
#52

#51

#53

#54

#4

#3#64

#61
#60 #58 #59

#9

#16

#8
#6

#50



ASSEMBLY

1

2

Ax6

A

A

A

A

A

A

#1

#5

#7



ASSEMBLY

4

3

Ax8

A

A
A

A

A

A
A

A #9



ASSEMBLY

5

6

Rx1

Dx1

Ax4

2ND

A

Gx4

Jx4

G

J

#4

#4

#3

#3

R

D

1ST

#2



ASSEMBLY

8

7

Ax2

Tx2

Ex2

A

A

T
T

#10

#48

#22



ASSEMBLY

9

10

Dx2

Ax4

A

A

A

A

DD

#16



LEAK CHECK FOR 4687 021

11 1ST 2ND

OFF
x3



LEAK CHECK FOR 

1ST 2ND



LEAK CHECK FOR 

1ST 2ND

OFF
x3



ASSEMBLY

12

13

Ex2

Tighten the screws

E

E



ASSEMBLY

14 1ST

2ND

3RD

Mx2

Ux2

Cx2

Nx2

4TH

M

M

N

N

U

U

#34

C

U

U



ASSEMBLY

15

16

Ax2

A

A

Dx2

#35

#38

#20

#36

A

A



ASSEMBLY

17

Tighten the screws

Ax2

A

A



ASSEMBLY

18

1ST

2ND

3RD

Bx2

B

B

#19
#22

#21



ASSEMBLY

19
1ST

2ND
Dx2

D

D

#39



ASSEMBLY

20

1ST

2ND

Hx1

Fx1

F

H
#40



ASSEMBLY

21

22

Dx2

D

D

#19

#24



ASSEMBLY

23

24

#42

#41

#41

#38



ASSEMBLY

25

26

#55

#56



131



ASSEMBLY

27

28

Sx2

S

S

#57

#26



ASSEMBLY

29

1ST

2ND

!

Small - 4

Large - 2

#58

#59

#60

#59#58



ASSEMBLY

30

31

Bx2

B

#11

#61



ASSEMBLY

32

33

Dx1

Px1

Dx4

Rx1

D

D

D D

D

P
R

#51 #54

#53 #53



ASSEMBLY

34

35

1ST

2ND

Lx1

L



ASSEMBLY

36
1ST

2ND

#64



ASSEMBLY

36

3RD

4TH



139



140



141



142



10 anni 

3 anni 

2 anni 

VI PREGHIAMO
PERTANTO DI CONSERVARE LO SCONTRINO O LA FATTURA.

143



10 jaar

3 jaar

2 jaar

BEWAAR 
DAAROM UW AANKOOPBEWIJS OF FACTUUR.

144



10 år 

3 år 

2 år 

DÄRFÖR SKA DU SPARA 
DITT KVITTO ELLER FAKTURA.

145



10 vuotta 

3 vuotta 

2 vuotta 

SIKSI SINUN TULEE SÄILYTTÄÄ 
OSTOKUITTISI TAI LASKUSI.

146



10 años 

3 años 

2 años 

POR LO
TANTO, USTED DEBE GUARDAR EL RECIBO DE VENTA O FACTURA.

147



10 anos 

3 anos 

2 anos 

PORTANTO, DEVE
GUARDAR O SEU RECIBO OU FATURA DE VENDA.

148



BRÆNDERE

GRILLRISTE / SENDERE

ALLE ANDRE DELE (EURO MINIMUM) ÅR

ÅR

 ÅR

149



10 år 

3 år 

2 år 

DERFOR BØR DU TA 
VARE PÅ KVITTERINGEN ELLER FAKTUREAN.

150



151



10 ár 

3 ár 

2 ár 

ÞVÍ ÆTTIR ÞÚ AÐ GEYMA
SÖLUKVITTUN ÞÍNA EÐA -REIKNING.

152



153



154



C H A R B R O I L .
155



C H A R B R O I L .
156



C H A R B R O I L .
157



C H A R B R O I L .
158



159






